
1 | P a g e 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
11 : Aerobic Secondary Treatment Of Wastewater (Contd.) 



2 | P a g e 
 

 

19.2.2 Design of Trickling Filters 
 

Organic loading rate and recirculation ratio are main consideration in design of trickling 

filter. The early performance equations for trickling filter were empirical as proposed by 

National Research Council (1946), Rankine (1955) and based on biochemical kinetics Velz 

(1948). 

 
 

Rankine’s formula 
 

For single stage filters: the BOD of influent to the filter (including recirculation) shall not 

exceedthreetimestheBODrequiredforsettledeffluent.HencereferringtotheFigure19.13 and 

using following notations, wehave 
[...]
injection, c) Impeller and draft tube, and d) Impeller (Reynolds, 1996). 

 
 

 
Figure 22.5 Types of mixing systems in anaerobic digesters 



14 | Page  
 

 

22.3.2.3 Two stage digester 
 

Generally this type of digester is provided when population served ranged from 30,000 to 

50,000. In first stage, mainly liquefaction of organic solids, digestion of soluble organic  

materials and gasification occurs. First stage is usually high rate digester with fixed cover and 

continuous mixing is preferred (Figure 22.6). In second stage, some gasification occurs however 

main use is supernatant separation, gas storage and digested sludge storage. This second stage is 

usually conventional digester type with floating cover and it is provided with intermittent 

mixing. Organic loading on first stage is much more than secondstage. 

Figure 22.6 Two stage digester 
 
 

22.3.3 Operation ofDigesters 

Generally digesters are operated at temperature of 30 to 37 0C and optimum pH of 7 to 7.2. The 

wide operating pH range could be 6.7 to 7.4. Lime may be added to control the pH. Drop in pH 

inhibits methanogenesis and reduces methane production. The digester gas produced from the 

process may be used for heating purpose. Heavy metals may inhibit digestion process so that it 

must be eliminated at source. Supernatant liquor has BOD5 of about 2000 mg/L and SS of 1000 

mg/L and it is recycled back to PST. Usually acidification will not occur if the dry solids added 

or withdrawn daily do not exceed 3 to 5 % of the dry solids in the digester. The degree of the 

digestion is measured by VSS reduction and amount of gasproduced. 

 
22.3.4 Digester Volume 

 
For design consideration, total digester volume is a function of the fresh sludge added daily, 

volume of digested sludge produced daily and for required digestion time, volume of storage of 



15 | Page  
 

 

3

c

digested sludge, gas storage, and volume of supernatant liquor. Volume of gas storage is 

relatively small as compared to others. If the supernatant liquid is removed as it is produced, the 

volume of remaining digesting sludge versus digestion time is parabolic function. The average 

volume of digested sludge is the initial volume minus 2/3 of the difference between initial and 

final volume (Fair et al. 1968). 

Average volume of digested sludge Vavg = V1-2(V1-V2) …(1) 

Where V1 and V2 = volume of fresh sludge added daily and volume of digested sludge produced 

daily, respectively (m3/day). 

The reduction in volume of sludge during digestion is mainly due to the release of water from the 

sludge solids and partly due to destruction and conversion of solids to biogas. 

Therefore, total volume of sludge in digesters 

Vs=Vavg*td+V2*ts … (2) 

Where, Vs = Total sludge volume, m3 

V2 = volume of digested sludge, m3/d 

Vavg = Average volume of digesting sludge, m3/d 

td = time for required digestion, days 

ts = time provided for sludge storage, days 

The sludge volume normally occupies bottom half of the digester and supernatant and biogas 

occupies top half, hence 

Vt =2Vs … (3) 

Where, Vt = total digester volume, m3 

The digesters can also be designed based on typical mean cell residence time and organic loading 

rates (kg VSS/m3.day). 

The mean cell residence time, θ = X 
∆X 

… (4) 

Where, X = kg of dry solids in the digester and ∆X = kg of dry solids produced per day in the 

digested sludge, which is equal to the sludge wasted per day. 

The SRT in digester is equal to HRT because of no recycling. There is minimum θc below which 

digestion will not occur which depends on temperature. 



16 | Page  
 

 

Table 22.3 Suggested values of θc at different temperature (McCarty, 1964). 
 

Temperature, 0C θc, days 
18 11 
24 8 
30 6 
35 4 
40 4 

 
Actual value of θc used in design is 2.5 times higher since it is a critical parameter. Therefore, 

volume of High rate digesters 

V = Q* θc = Q* θH 

Where, Q = Fresh sludge volume, m3/day 

θc = designed mean cell residence time, days 

θH = Hydraulic retention time, days 
 

Example 1 
 

A low rate digester is to be designed for waste sludge generated from activated sludge process 

treating sewage generated from 25000 persons. The fresh sludge has 0.11 kg dry solids/capita- 

day (VS = 70 % of ds). The dry solids (ds) is 5% of the sludge and specific gravity is 1.01. 

During digestion 65% of VS are destroyed and fixed solids remained unchanged. The digested 

sludge has 7% ds and a wet specific gravity is 1.03. Operating temperature of digester is 350C 

and sludge storage time is 45 days. Determine the digester volume required. Assume digestion 

time of 23days. 

Solution 
 

From given data, 

Solids in incoming sludge = 25000*0.11 = 2750 kg/day. 

Volatile solids = 2750 * 0.7 = 1925 kg/day 

Fixed solids = 2750 * 0.3 = 825 kg/day 

VSS destroyed = 1925 *0.65 = 1251 kg/day 

The digested sludge solids represent output. 

Output = Input – decrease due toreaction 

VSS in digested sludge = 1925-1251 = 674 kg/day in digested sludge 



17 | Page  
 

 

Hence total solids in digested sludge = Volatile solids+ Fixed solids 

= 674 + 825 = 1499 kg/day 

Volume of digestedsludge= 1499 
0.07∗1.03∗1000 

= 20.79 m3/day 

Fresh sludgevolume= 2750 
0.05∗1.01∗1000 

= 54.46 m3/day 

Average volume of digesting sludge Vavg = V1- (2/3)(V1-V2) 

= 54.46 - 0.67 (54.46 - 20.79) = 31.9 m3/day 

Total volume of digested sludge in digestion = (31.9 * 23) + (20.79 * 45) = 1669.25 m3 

Hence, volume of digester = 2 * 1669.25 = 3338.5 m3

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

17 : Sludge Management 



2 | P a g e  
 

 

22.4 Aerobic digestion 
 

Aerobic digestion is affected by biosolids temperature, rate of biosolids oxidation, biosolids 

loading rate, system oxygen requirements, biosolids age, and biosolids characteristics. The 

process converts organic sludge solids to carbon dioxide, ammonia, and water by aerobic 

bacteria with reduction of volatile solids, pathogens, and offensive order. It can be used to treat 

only (i) waste activated sludge, (2) mixture of ASP sludge (or trickling filter sludge) and PST 

sludge, and (iii) and waste sludge of ASP designed without PST. It is similar to ASP with HRT 

of 10 to 12 days. The oxygen requirement in aerobic digestion for the complete oxidation of the 

BOD is about 2 kg/kg of cells. To ensure proper operation, the contents of the aerobic digestion 

should be well mixed. During this extended aeration, the microorganisms enter a phase (the 

endogenous stage) where materials previously stored by the cell oxidize, reducing the 

biologically degradable organic matter. During this endogenous stage, food supplies to microbial 

life are depleted to the point where the microorganisms begin to consume their own protoplasm, 

oxidizing it to carbon dioxide, water, and ammonia. As the digestion process continues, the 

ammonia is further converted to nitrates. Eventually, the oxygen uptake rate levels off and the 

biosolids matter is reduced to inorganic matter and relatively stable volatilesolids. 

 
In a conventional aerobic digester, concentration of influent VSS must not be more than 3% for 

retention times of 15 to 20 days. In the batch basis, the digester is filled with raw sludge and 

aerated for 2 to 3 weeks, then stopped. The supernatant is decanted and the settled solids are 

removed. For the semi batch basis, raw sludge is added every couple of days; the supernatant is 

decanted periodically, and the settled solids are held in the digester for a long time before being 

removed. 

 
22.5 Sludge Conditioning 

 
Sludge is conditioned to improve its dewatering characteristics. Two methods are commonly 

used for sludge conditioning (i) addition of chemicals and (ii) heat treatment. Chemical 

conditioning results in coagulation of the solids and release of the absorbed water. Conditioning 

isusedinadvanceofvacuumfiltrationandcentrifugation.Chemicalsusedincludeferric 



3 | P a g e  
 

 

chloride, lime, alum and organic polymers. The chemical dosage required is determined in the 

laboratory test. The sludge which is difficult to dewater requires higher dose. 

 
Heat Treatment of sludge is both stabilization and a conditioning process. This involves heating 

of sludge for short period (30 min) under pressure (1.0 to 1.4 MN/m2). The temperature is kept  

in the range of 140 to 200 oC. The treatment coagulates solids, breaks down the gel structure and 

reduces the water affinity of sludge solids. As a result the sludge is sterilized, deodorized, and is 

dewatered readily on vacuum filter or filter presses, without addition of chemicals. The heat 

treatment process is most applicable to biological sludges that may be difficult to stabilize or 

condition by other means. The high capital costs of equipment generally limit its use in the large 

plants. 

 
22.6 SludgeDewatering 

 
The digestion of the primary or mixed sludge will bring down the water content to about 90%; 

however, treatment is necessary to reduce the water content further. When digested sludge is 

applied on the sludge drying beds, the water content of the sludge can be reduced to around 70%. 

Presence of excess oil and grease will interfere with this process. Sludge drying beds require 

large land area (nearly 40% of the total area required for sewage treatment plant), hence at the 

places where land is not available other alternatives such as, mechanical dewatering on vacuum 

filters, filter press or centrifuge followed by heat drying or incineration could be used after 

sludge conditioning. In India, most of the parts of the country there is favourable climate for 

open sludge drying, hence sludge drying beds are preferred as an economical way and easy to 

manage. 

 
22.6.1 Sludge DryingBeds 

 
This is used where land available is adequate and the dried sludge is used for soil conditioning. 

The sludge is applied on the bed of sand, which is supported on gravel. Major portion of the 

liquid drains off in the first few hours after which drying occur due to evaporation. Sludge cake 

shrinks, producing cracks which further accelerate evaporation from the sludge surface. In dry 

region generally the sludge will get dried within two weeks. The drying period will depend on 

sunshine, rainfall, wind velocity, and relative humidity, apart from sludge characteristics. Under 



4 | P a g e  
 

 

adverse weather condition, it may take up to four weeks. The sludge drying beds should be 

located at least 100 m away from houses to avoid smelling problem. 

 
22.6.2 Design Criteria for Sludge DryingBeds 

 
Area of beds: It depends on the volume of the sludge to be dried, cycle time required to retain 

sludge for dewatering, drying and removal of dried sludge, and making the sand bed ready for 

next application. Cycle time for dewatering and drying depends on the applied depth of the 

sludge. The cycle time depends on the climatic conditions, temperature, humidity, dry or wet 

weather, wind velocity, etc. and also depends on the sludge characteristics. The land requirement 

can be substantial with the value of 0.1 to 0.25 m2/capita for anaerobically digested sludge under 

unfavourable conditions (CPHEEO, 1993). Generally the cycle time is up to 2 weeks for warmer 

climate and 3 to 6 weeks in unfavorable conditions. 

 
The specifications for preparation of sludge drying beds are as follows: 

Underdrains: It is made from the open joined vitrified clay pipe or tiles of at least 10 cm 

diameter. Pipe should not be laid more than 6 m apart from each other. Arrangement should be 

made to return the drained water to primary sedimentation tank. 

 
Gravel: Gravel covers the under-drainage system. Graded gravel is placed around the under 

drains in layers up to 30 cm, with minimum of 15 cm above under drains (Figure 22.7). At least 

top 3 cm layer of gravel is of 3 to 6 mm size. 

 
Sand: Sand of effective size 0.5 to 0.75 mm and uniformity coefficient not greater than 4 is used. 

The depth of the sand may vary from 20 to 30 cm. 

 
Figure 22.7 Sectional elevation of sludge drying beds 



5 | P a g e  
 

 

 
 

Dimensions: Sludge drying beds are commonly 6 to 8 m wide and 30 m long. With the bed slope 

of 0.5% the length should not exceed 30 m for single sludge application point. For longer length 

of sludge bed multiple sludge entry should be used to reduce the length of wet sludge travel.  

Free board of at least 0.4 m isused. 

 
Sludge Inlet: Pipe of minimum 20 cm diameter should be used for sludge inlet pipe. This pipe 

should discharge sludge at minimum height of 0.3 m above the sand bed. Splash plates should  

be provided at discharge points to spread the sludge uniformly over the bed and prevent erosion 

of the sand bed. 

 
Removal of Sludge: Dried sludge cake is removed by shovel or forks when the moisture content 

is less than 70%. When the moisture content is less than 40% the sludge is suitable for grinding. 

Some sand always clings to the bottom of the sludge cake. When the depth of the bed will get 

reduced to 10 cm due this loss, fresh sand of desired specification is added to match the original 

depth. After removal of the dried sludge the sand bed is prepared by leveling for next cycle of 

sludge application. 

 
Example: 2 

 
 

Design a sludge drying bed for drying the digested sludge volume of 229 m3/day. Consider the 

dewatering, drying and sludge removal cycle of 10 days. 

 
Solution 

Provide the sand depth of 0.3 m and depth of sludge application as 0.3 m. 

Total area required for the bed = 229 x 10 / 0.3 = 7633 m2 

Provide each bed of width 8.0 m and length of 30 m, 

Therefore number of beds required = 7633/(8*30) = 31.8 

Hence provide 32 beds of size 30 m x 8 m each. 



6 | P a g e  
 

 

22.7 Incineration 
 

Biosolids incineration is the complete destruction of biosolids by heat. It is not actually a means 

of disposal, but used as a volume reduction to ash. Incinerating biosolids is not only a beneficial 

process; it produces a beneficial reuse product: biosolids ash. Compared to several other 

biosolids management options (especially land filling or lagoons), biosolids incineration presents 

some obviousadvantages: 

 Considerably reduces area required for the sludge management as compared to lagoons or 

landburial 

 reduces biosolids volume andweight 

 provides immediate reduction of sludgevolume 

 avoids transportation costs when it is on-siteincineration 
 

A key factor in incineration is the solids content of the sludge. Before incineration, the sludge 

must be dewatered (often by centrifugation), because even though the heat value of sludge is 

relatively high, excessive water content consumes auxiliary fuel to maintain incinerator 

combustion. 

 
22.8 Final Disposal of Sludge 

 
Final disposal of the sludge from the treatment plant generally involves some form of land 

disposal. The most common methods of land disposal include spreading on land, lagooning, 

dumping, and landfilling. 

 
Spreading on land: Dewatered and composted sludge can be disposed off by spreading over 

farm lands, and plowing under after it has dried. Wet dewatered sludge can be incorporated into 

soil directly by injection. The humus in the sludge conditions the soil and improves its moisture 

retentiveness. 

 
Lagooning: It is an economical mode of disposal in remote area. A lagoon is an earthen basin 

into which untreated or digested sludge is deposited. Stabilization of untreated sludge can be 

carried out in a lagoon which gives objectionable odours. The stabilized sludge settles to the 

bottom of the lagoon and accumulates. Excess liquid from the lagoon, if there is any, is returned 



7 | P a g e  
 

 

to the wastewater treatment plant at PST. Sludge may be stored indefinitely in a lagoon, or it 

may be removed periodically after draining anddrying. 

 
Dumping: Dumping in an abandoned mine quarry is a suitable disposal method only for the 